
Drug Dose Form unit price
Analgesia Paracetamol 500mg Tablet 3.19/100

Codeine phosphate 30mg Tablet 1.64/28
diclofenac im vial 5
Ibuprofen 400mg Tablet 1.12/88
Diclofenac 50mg Suppositories 3.03/10
Lignocaine 2% 2ml ampoule 3.06/10

AntibioticsCo-amoxiclav 250/125 Tablet 3.48/21
Ciprofloxacin 500mg Tablet 1.47/20
amoxicillin 500mg caps 1.03/21
erythromycin 250mg 1.89/28
trimethoprim 200mg tabs 1.03/14
Metronidazole 400mg Tablet 1.34/21
Doxycycline 100mg Tablet 3.06/50
Ceftriaxone 1 - 4g OD IM/IV) 2g 2g ampoule 47.90/5
amoxicillin

Allergy Chlorphenamine 4mg Tablet .98/28
Chlorphenamine 10mg/ml 1ml ampoule 16.78/5
Hydrocortisone 100mg/ml 1ml ampoule 5.38/2
Adrenaline 1:1000 (1mg/ml) 0.5ml ampoule 4.14/10

Nervous systemDiazepam 5mg tabs 0

Eyes Tetracaine hydrochloride 1% 0.5ml Minims (drops) 9.73/20 minim
Chloramphenicol 1% 4g ointment 1.08/4g
Cyclopentolate hydrochloride 1% 0.5ml Minims (drops) 10.76/20
Fluorescin sodium 1% 0.5ml Minims (drops)
Cotton buds Pack

Ears, nose, throat & teethOtomize Dexamethasone 0.1%, Neomycin Sulphate 3250 units/ml, Glacial Acetic Acid 2%5ml spray 3.50/5ml
Promethazine 25mg tabs 3.13/28
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Xylocaine 2% with adrenaline 1:80000 Lidocaine 2% with adrenaline 1:800002.2ml ampoule 5.85/5

Respiratory systemSalbutamol 100mcg Inhaler 1.46 each
Prednisolone 5mg Tablet .94/28

CardiovascularAspirin 300mg Dispersible tablet .32/30
GTN 400mcg 200 dose spray 2.44 each
Furosemide 10mg/ml 2ml ampoule 3.54/10 amps

Gastrointestinal systemHyoscine butylbromide 10mg Tablets 3.00/56
Ranitidine 150mg Tablets 1.30/60
Anusol-HC Benzyl benzoate 33mg bismuth oxide 24mg, bismuth subgallate 59mg, hydrocortisone acetate 10mg, peru balsam 49mg & zinc oxide 296mgSuppository 2.85/12
Loperamide hydrochloride 2mg Tablets 1.34/30
Prochlorperazine 3mg Tablets (buccal preparation)3.39/8
Omeprazole 20mg 1.24/28
electrolade Sodium chloride 470mg, potassium chloride 300mg, disodium hydrogen citrate 530mg & glucose 3.56gSachet 1.97/6
GlucoGel 10g Gel 6.84/80g
Aquagel 42g tube gel 2.17

GenitourinaryClotrimazole 50mg pssary and cream pack 500mg Pessary 5.21/pack
Instillagel Lidocaine hydrochloride 2% & chlorhexidine gluconate solution 0.25% in a sterile lubricant basis11ml syringe 1.68 each
14Ch foley catheter (male) 4.62 each

Skin Fucidin fuscidic acid 2%30g tube cream 1.92/15g
Flucloxacillin 500mg 2.63/28
Daktacort 30g oiontment 2.50/30g
Mometasone 4.54/30g
trimovate 30g 3.39/30g

Alcohol gel Small bottle liquid
Large sterile gloves Pairs
Alcohol wipes
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18G cannula
IV giving set
Sterile water for injection 10ml
Hartmanns 1l Fluid
Gelofusine 500ml Fluid £4.83/500ml

Trauma 7.5cm × 4.5m crepe bandage

Videne alcoholic tincture Povidone-iodine 10%250ml liquid
3/0 ethylon sutures £39/24
6cm × 7.5mm steristrips 8.69/36
Crepe bandage 10cm x 4.5 m 3.89 each
10cm × 10cm melolin .27 each
Micropore tape .60/5metres
5cm × 5cm jelonet 0.40 each
5cm × 5cm inadine 0.49 each

Urine testing strips multistix

Reference booksPocket First Aid and Wilderness Medicine

Minor Surgery kits £4.12 each
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Quantity Price Instructions for useUses Check Needed
100 £3.19 1g QDS PO Relief of mild / moderate pain & fever
100 £1.64 30 - 60mg QDS PORelief of moderate pain, mild cough surpressant, anti-diarrhoeal

2
88 £1.12 400mg QDS PO Relief of mild / moderate pain caused by inflammation, infection, menstrual pain, sprains / strains
5 £1.65 50mg TDS PO Relief of moderate / severe pain caused by muscles, bones, joints, gout, trauma, teeth / kidney stones

10 £3.06 Max. of 200mg i.e. 10ml SCLocal anaesthetic

21 £3.48 1 TDS PO Dental / respiratory / abdominal / genito-urinary / skin infections / animal bites 
20 £1.47 500mg BD PO Respiratory / gastro-intestinal / urinary / joint / bone / blood infections / gonorrhoea
21 £1.03
56 £3.78
14 £1.03
42 £2.68 800mg stat PO then 400mg TDS POOral / gastro-intestinal / pelvic / genital / skin infections
50 £3.06 200mg stat PO then 100mg OD PO Sinus / oral / respiratory / genito-urinary / pelvic / skin infections / vector borne disease e.g. Lyme disease, Malaria
3 £28.74 1 - 4g OD IM (doses >1g divide betwen >1 site)/IV (single dose max. 1g) (reconstitute with 10ml of sterile water for injection)Brain / respiratory / abdominal / urinary tract / blood infections

28 £0.98 4mg QDS PO Allergy
2 16.78/5*2 10mg given over 1 minute, repeated upto 4 times in 24 hours if required IVAnaphylaxis
2 £2.15 200mg stat IV (anaphylaxis) / 100mg QDS IV (acute asthma)Anaphylaxis / acute asthma

2 vials £0.83 500mcg i.e. 0.5ml stat IMAnaphylaxis

7 £0.00 10mg stat PR, repeated at 10 - 15 minute intervals if required to a max. of 30mgFits

2 £0.97 1 drop PRN TOPLocal anaesthetic
2 £2.16 1 drop QDS TOPEye infections
2 £1.08 1 drop PRN TOPTo dilate pupil & paralyse ciliary muscle / for anterior uveitis
5 1 drop PRN TOPTo detect lesions / foreign bodies
1 To detect lesions / foreign bodies

1 £3.50 1 spray TDS TOPEczematous inflammation in otitis externa
56 £6.26
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2 £2.34 1ml (local infiltration) / 1.5 - 2ml (nerve block) stat BUCCLocal anaesthetic for emergency dentistry

1 £1.46 1 - 2 puffs QDS PRN INHAnaphylaxis / acute asthma
56 £1.88 40mg OD for 5/7 POAcute / chronic asthma

30 £0.32 300mg stat then 75mg OD POAngina / heart attack
1 £2.44 1 - 2 doses PRN SLAngina / heart attack
5 £1.77 20 - 50mg two hourly IM/IVBreathlessness due to heart failure

28 £1.50 20mg QDS PO Relief of pain caused by gastro-intestinal / genito-urinary smooth muscle spasm / excessive respiratory secretions
60 £1.30 150mg BD PO Reduction of stomach acidity
12 £2.85 1 BD & 1 post bowel movement PRHaemorrhoids
30 £1.34 4mg stat then 2mg following each loose stool to a max. of 16mg (usual total dose 6 - 8mg daily) PRN POAcute diarrhoea
24 £10.17 1 - 2 BD BUCC Nausea / vomiting / vertigo / labyrinthine disorders
28 £1.24
12 £3.94 200ml following every loose stoolOral rehydration in diarrhoea
1 £6.84 10g repeated at intervals of 10 - 15 minutes if required PRN BUCCLow blood sugar
2 £4.34 For lubricating nasopharyngeal airway / nasogastric tube

2 £10.42 500mg ON PV Fungal infection of female genitalia
2 £3.38 11ml stat PU
1 £4.62

2 £3.84 Apply thinly OD/BD TOPInflamed skin e.g. eczema / allergic contact dermatitis / irritant dermatitis / insect bites
28 £2.63
1 £2.30
1 £4.54

£3.39

1 Hand sanitisation
5 Personal & patient protection

To clean skin
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5 Venous access
1 To give intravenous fluid / medications

10 To dilute medications 
3 1l stat - 24 hourly IVTo replace fluid loss
3 500ml stat - 24 hourly IVTo replace fluid loss

For light support & compression of minor sprains / strains

1 Apply undiluted PRN TOPTo clean skin / wounds
6 £9.75 For closing wounds

36 £8.69 For closing wounds
5 £19.45

10 £2.70 For dry sutured wounds / superficial cuts & abrasions / lightly exuding lesions / primary wound contact layer for more heavily exuding wounds
3 £1.80 Dressing retention on non-flexing areas
5 £2.00 Primary wound contact layer for burns / ulcers / traumatic injuries
5 £2.45 Prophylaxis & treatment of infection in minor burns / leg ulcers / superficial skin-loss injuries / for adjunctive therapy in the treatment of infected ulcerative wounds

1

4 £16.48

£216.03
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